CRAFT EXCELLENCE

$ CRAFTEX

B2437
12-1/2" PORTABLE THICKNESS
PLANER

User Manual

nnnnn

.

: ~

o,

@ COPYRIGHT © 2009 BY CRAFTEX INDUSTRIES INC. " 55 s wint o a2 srmovucen wmour &85






GENERAL SAFETY RULES FOR POWER TOOLS

WARNING: Do not attempt to operate until you have read thoroughly and understand
completely all instructions, rules, etc. contained in this manual. Failure to comply can
result In acddents Involving fire, electric shock, or serious personal Injury. Keep this
owners manual and review frequently for continuous safe operation.

1. Know your machine. For your own safety, read the owner's manual crarefully. Leam its
application and limitations, as well as specific potential hazards pertinent to this
machine.

2. Make sure all tools are properly grounded. I the tool electrical plug has three prongs.
It should be used with a three-hole electrical socket. If a three-prong to two-prong
adapter is used, the adapter lug must be properly grounded. Do not remove or otherwise
disable the third plug.

3. Keep guards In place and in working order. If a guard must be removed for
maintenance or cleaning, make sure it is properly reattached before using the tool again.

4. Remove adjusting keys and wrenches. Form habit of checking to see that keys and
adjusting wrenches are removed from the machine before tuming it on.

5. Keep work area clean. Cluttered areas and workbenches increase the likelihood of an
accident.

6. Do not use In dangerous environments. Do not use power tools in damp or wet
locations, or expose them to rain. Keep work area well illuminated.

7. Keep children away. All visitors should be kept at a safe distance from work area.

8. Make workshop childproof. With padiocks, master switches, or by removing starter
keys.

9. Do not force the machine. It will do the job better and be safer at the rate for which it
was designed.

10. Use the right tools. Do not force the machine or attachments to do a job for which they
were not designed. Contact the manufacturer or distributor if there is any question
about the tool’s suitability for a particular job.






SAFETY INSTRUCTIONS FOR MB 1931

1. Always wear eye protection when operating any machine.

2. Before starting up, check to make sure all holding screws are tight.
3. Always stop motor and disconnect from power source before making any adjustments.
4. Be sure all guards are in place before operating equipment.

5. Read operator's manual thoroughly and familiarize yourself with machine before
attempting to operate.

6. Do not force work through the machine. Allow the planer to ai:-phr the proper feed rate.

7. Check feed rollers occasionally to be sure chips and sawdust are not chged between any
components. [f rollers are not seated firmly, the feed rolls will not hold stock firmly
against the bed, allowing kickback.

8. Plane only wood boards.

9. Use sound lumber, with no loose knots, and as few tight knots as possible.

10. Never stand directly in line with either the infeed or outfeed sides. Always stand off to
one side of the machine.

11. Be certain the workpiece is free from nails, screws, stones, and other foreign objects
which could damage the knives.

12. Be sure the knives are properly attached as described in the instructions.

13. The knives are sharp and can easily cut your hand. Use caution when handling the
knives and cutterhead assembly.

14. Allow the cutterhead to reach full speed before using.

STOCK ROLLERS HAND CRANK

POWER SWITCH j

_ CARRYING
HANDLE

— DEPTH SCALE

BREAKER -
SWITCH

TABLE EXTENSION


































SETTING THE XNIFE HEIGHT

1. To obtain a knife projection of 1.5mm, place the knife setting gauge (E) on the
cutterhead with both guides resting firmly against the knife.

2. Loosen the assembly by tuming the 7 screws (A) clockwise with an open end wrench.

3. When the knife is pressed to the proper height by the guides on the gauge, retighten
the assembly by tuming the screws counterclockwise. Make sure al seven lock
screws are tightened properly.

WARNING: The knife edge is very susceptible to chipping.
Use caution when handling the gauge near the
knives to avoid damaging them.

WARNING: The assembly must be tightened securely
to prevent accidents during planing.

(E)KNIFE SETTING GAUGE | :

14















LUBRICATION

1. The recommended lubrication for roller chains used in medium to slow speed
operation is to simply wipe the chain clean. When there is an appreciable build-up of
dust, dirt or wood-shavings, coat chain with a light film of oil but never pour the oil
directly on the chain. Over-oiling defeats the purpose of the lubrication, since it simply
tends to hasten the collection of dust, shavings, etc., and works them into members of
the chain. This hastens wear and leads to premature replacement. This applies to the
speed reduction and height adjustment chains, as well as the elevation screws.

2. The bearings on the cutterhead are factory lubricated and sealed. They require no
further attention.

PERIODIC MAINTENANCE

Buildup of sawdust and other debris can cause your machine to plane inaccurately.
Periodic cleaning is not only recommended, but mandatory for accurate precision
planing.

1. Close-fitting parts, such.as the lockbars and the planer cutterhead slots should
be cleaned with a brush and freed from clinging foreign matter and then
replaced in their respective positions, slightly dampened with oil.

2. Remove resin and other accumulations from feed rolls and table with a non-
flammable solvent.

19



TROUBLESHOOTING

PROBLEM POSSIBLE CAUSE REMEDY
1. Planing wood with high 1. Dry the wood.
FUZZY GRAIN moisture content.
2. Dull knives. 2. Sharpen knives.
1. Too heavy a cut 1. Review proper depth
TORN GRAIN of cut.
2. Knives cutting against the 2. Feed wood with the
grain. grain, or tum
workpiece around.
3. Dull knives. 3. Sharpen knives.
1. Dull knives 1. Sharpen knives.
2. Too heavy a cut. 2. Review proper depth
GRAIN
3. Moisture content too high. | 3. Dry the wood.
4. Cutterhead bearings 4. Replace bearings
damaged.
















A

28 | Cross round head screw M4*0.7P*8 |2
29 | Plain washer 4*10*0.8 2
30 | Pulley guard 1
31 | Chain guard 1
32 | Cross round head screw M5*0.8P*8 | 2
33 | "C" circlip RTW-35 1
34 | Bearing 6202-2NK 1
35 | Hexagonal socket head screw ME*1.0P* 29_ 2
36 | Self tapping screw M6*1.59P*20 | 2
37 | Chain sprocket 3
38 | Chain #41*26P 2
39 | Spacing collar 1
40 | Rubber roller 2
41 | Cross round head screw M5*0.8P*10 | 8
42 | Bracket plate 4
43 | Roller bracket 4
44 | Bracket spring 4
45 | Cross round head screw M4*0.7P*8 i
46 | Indicator 1
47 | Indication label 1
48 | Pin 2
49 | Spring washer 6.1%10.2*1.4 4
50 | Gauge rod 1
51 | Knife setting guide 2
52 | "E" circlip ETW-9 4
56 | Waming label 1










30 | Chain sprocket 8 1

Switch casing assembly 1
31 | Spacing plate 1
34 | Dust guard plug 1
32 | Switch guard (black) 1
36 | Electrical wire clamp 1
37 | Self tapping screw M4*16 4
49 | R type plug S5P-10 1
35 | Power wires 1

Safety wire ball 1
51 | Power wires 1
33 | Switch plate 1
38 | Self tapping screw M4.85*1.59P*50 3
40 | Plain washer 4*10%0.8 2
42 | Cross round head screw M4*0.7P*8 2
45 | Teeth washer BW-5 3
46 | Self tapping screw M4.85*1.59P*60 3
48 | Positioning pin H.6%T 145 2
52 | Safety switch 1
53 | Temperature control switch i
57 | Nut 4 |
54 | Temperature control wire 2.0/1C*13cm*2 1
55 | Cross round head screw M5#*.08P*8 1
56 | Motor label 1
58 | Motor name plate 1

28







PARTS LIST

No. | Description Specification | Quantity
Base Assembly
b F Left screw 1
2 Double round end key 4*%4+8 1
3 Bevel gear 2
4 | "E" circlip ETW-8 2
5 Double round end key 4%4*8 2
6 Hexagonal socket head screw MG6*1.0P*10 | 4
7 Fixing piece 2
8 Transmission shaft 1
9 Table extension bracket 4
10 | Plain washer 6%19*3 4
11 | Table extension bracket ME6*1.0P*8 | 4
12 | Table extension roller (seamless steel pipe) 20*350 2
13 | Depth scale 1
14 | Hexagonal head screw M6+*1.0P*25 | 4
15 | Nut M6*1.0P 4
16 | Table extension 2
17 | Base » |
18 | Plain washer 5/16*23*2 |4
19 | Hexagonal socket head screw M8*1.25P*20 | 4
20 | Spring pin 6*20 4
21 | Pad 1
22 | Cross round head screw ME6*1.0P*10 | 4
23 | Guide plate 2
24 | Column 4
25 | Double round end key 4*%4*8 1
26 | Right screw 1
27 | Hexagonal socket head screw ME*1.0P*10 | 4
28 | Fixing piece 2

30







& CRAFTEX

WARRANTY

CRAFTEX 2 YEAR LIMITED WARRANTY

Craftex warrants every product to be free from defects in materials and agrees to correct such defects where
applicable. This warranty covers two years for parts and 90 days for labour (unless specified otherwise), to the
original purchaser from the date of purchase but does not apply to malfunctions arising directly or indirectly
from misuse, abuse, improper installation or assembly, negligence, accidents, repairs or alterations or lack of
maintenance.

Proof of purchase is necessary.

All warranty claims are subject to inspection of such products or part thereof and Craftex reserves the right to
inspect any returned item before a refund or replacement may be issued.

This warranty shall not apply to consumable products such as blades, bits, belts, cutters, chisels, punches
etceteras.

Craftex shall in no event be liable for injuries, accidental or otherwise, death to persons or damage to property
or for incidental contingent, special or consequential damages arising from the use of our products.

RETURNS, REPAIRS AND REPLACEMENTS

To return, repair, or replace a Craftex product, you must visit the appropriate Busy Bee Tools showroom or call
1-800-461-BUSY. Craftex is a brand of equipment that is exclusive to Busy Bee Tools.

For replacement parts directly from Busy Bee Tools, for this machine, please call 1-800-461-BUSY (2879), and
have your credit card and part number handy.

e All returned merchandise will be subject to a minimum charge of 15% for re-stocking and handling with the

following qualifications.

Returns must be pre-authorized by us in writing.

We do not accept collect shipments.

Items returned for warranty purposes must be insured and shipped pre-paid to the nearest warehouse

Returns must be accompanied with a copy of your original invoice as proof of purchase. Returns must be in

an un-used condition and shipped in their original packaging a letter explaining your reason for the return.

Incurred shipping and handling charges are not refundable.

o Busy Bee will repair or replace the item at our discretion and subject to our inspection.

e Repaired or replaced items will be returned to you pre-paid by our choice of carriers.

e Busy Bee reserves the right to refuse reimbursement or repairs or replacement if a third party without our
prior authorization has carried out repairs to the item.

e Repairs made by Busy Bee are warranted for 30 days on parts and labour.

e Any unforeseen repair charges will be reported to you for acceptance prior to making the repairs.

e The Busy Bee Parts & Service Departments are fully equipped to do repairs on all products purchased from
us with the exception of some products that require the return to their authorized repair depots. A Busy Bee
representative will provide you with the necessary information to have this done.

e For faster service it is advisable to contact the nearest Busy Bee location for parts availability prior
to bringing your product in for repair.



